-

made for garden




-

made for garden

3003

Position Part number Nazev Name
6 300300006 Levy karter Left housing
10 300300010 Spina¢ Switch
11 300300011 Packa spinace Switch trigger
12 300300012 Potenciometr Speed control
13 300300013 Packa Lever
15 300300015 Pfidavné madlo kompletni Front handle assembly
16 M-06 Matice M6 Nut M6
20 300300020 Popruh Harness
21 300300021 Horni tubus Siroky Upper wide tube
22 300300022 Spodni tubus kompletni Lower tube assembly
23 300300023 Kolec¢ko Wheel
24 S-06*50 Sroub M6x50 Bolt M6x50
26 300300026 Sbérny vak Collection bag
27 300300027 Horni trubice uzka Upper small narrow
29 300300029 Klapka Flap board
30 SB-94 Matice M8 Nut M8
34 300300034 Priruba vaku Support flange
35 300300035 Spina¢ Switch
37 300300037 Pravy karter Right housing
38 300300038 Ventilator Fan
39 300300039 Lozisko Bearing
40 300300040 Silenblok Shock pad
41 300300041 Motor Motor
50 300300050 NGz Blade
51 300300051 Uhlik s drzakem (par) Carbon brush with holder (pair)
60 300300060 Nastavec spodniho tubusu Rake headassembly




